
70-10-588 Rev. 12/08/16

4-BURNER GAS GRILL 
WITH SIDE BURNER
PARILLA DE GAS CON 4 QUEMADORES 

Y QUEMADOR LATERAL

User Manual

Manual  

del usuario

English ......... 1

Español ...... 35

ANS Z21.58- 2015
CSA 1.6- 2015  

Outdoor Cooking
Gas Appliances



2

 

 

 

 

 

3

5

6

6

7

17

Care and Maintenance 22

25

27

28

-



3

 

CAUTION

Please read and understand this entire manual before attempting to assemble, operate or install 

the product. If you have any questions regarding the product, please call customer service at: 

1-877-447-4768, 9:00 am - 6:00 pm EST, Monday – Friday.

•  Do not use gasoline, kerosene or alcohol for lighting. 

 of the U.S. Department of Transportation (D.O.T.) or the National Standard of Canada,

 cooking appliances. This grill is not intended to be used in or installed on recreational

 vehicles and/or boats.

you severely.

Safety Information

 

other reproductive harm. This product contains chemicals, including lead and lead compounds, 

Wash 

hands after handling.

CALIFORNIA PROPOSITION 65

DANGER
•  Do not use in an explosive atmosphere. Keep grill area clear and free from combustible 



4

Safety Information

• Do not place the grill under overhead 

Minimum clearance from sides and 
back of unit to combustible construction, 
36 inches (914.4mm) from sides and 
back.

local codes or, in the absence of local 

Code,  ANSI Z223.1/NFPA 54, Natural 

B149.1, or Propane Storage and

CAUTION

other appliance.
•  An LP cylinder not connected for use shall not be stored in the vicinity of this or any other
appliance.

•  Never attempt to attach this grill to the self-contained propane system of a boat, camper trailer, 
motor home or house.

•  Do not use the grill unless it is completely assembled and all parts are securely fastened and 
tightened.

times.
•  Do not touch metal parts of grill until it has completely cooled (about 45 minutes) to avoid 

•  Do not alter this grill in any manner.

leaks, the hose must be replaced prior to operating the appliance. The replacement hose

•  Keep the grill’s valve compartment, burners and circulating air passages clean. Inspect the

•  The use of alcohol, prescription or non-prescription drugs may impair the operator’s ability
to properly assemble or safely operate the grill.
•  Do not leave a lit grill unattended.  Keep children and pets away from the grill at all times.

level surface.

WARNING

 

 
36in 36in

914.4mm

914.4mm



5

Package Contents

   PART                 DESCRIPTION                      QUANTITY

 D Control Knob 5

 J Left Side Table Assembly 1

 L Side Burner   1

 N Control Knob Bezel   1

   PART                 DESCRIPTION                      QUANTITY

  O Left Leg Assembly   1

 P Leg End Cap 2

  Bracket Assembly 1

 T Cart Front Panel - Upper 1

 V  1

 X Axle 1

 Z Bottom Shelf’s Front

  Bracket Assembly 1

B

C

D

A

H

G

E

F

I

J

K

L

N

O

M

P

Q

R

V

T

S

U

W

X
Z

D

Y



6

Hardware Contents

ST4.8x10
Screw

Qty. 2

M6 
Wingnut

Qty. 2

M6x16
Bolt

Qty. 34

M10
Nut

Qty. 2

M10-M6
Wrench

Qty. 2

Preparation

not attempt to assemble the product. Contact customer service for replacement parts.

 

Estimated Assembly Time:

Tools Required for Assembly and Leak Testing (not included):

CAUTION
THIS UNIT IS HEAVY. Two people required for safe assembly.

use and care instructions before attempting to assemble and use.

CCAA BB DD FF

M6
Spring
Washer

Qty. 2

GG

M6
Washer

Qty. 2

HH

M4x10
Bolt

Qty. 2

 II

M5x12
Bolt

Qty. 2

EE



7

Assembly Instructions

Hardware Used

ST4.8x10 Screw x 2

2.  Slide the axle (X) through the right leg

 can be used for assembly.

Hardware Used

BB M10 Nut x 2

2

AA

1

P

O

CC M10-M6
Wrench

x 2

AA

V

X

Y

BB



8

Assembly Instructions

3.  Use eight M6x16 bolts (DD) to assemble cart 

 front panel - upper (T) and cart front panel - 

 right leg assembly (V). Please note the front 

Hardware Used

DD M6x16 Bolt x 8

3

U

T O

V

DD

4.  Use four M6X16 bolts (DD) to fasten the 

 bottom shelf’s front bracket assembly (Z),

 bottom shelf’s rear bracket assembly (S) and

4

S

W
Z

Hardware Used

DD M6x16 Bolt x 4

DD



9

Assembly Instructions

5.  Assemble bottom shelf assembly to the left 

 four M6X16 bolts (DD).

6.  Use four M6x16 bolts (DD) to fasten the cart 

 assembly. Please note the cart rear support’s 

 M5x12 bolts (EE) to fasten the cylinder block 

5

6

Hardware Used

DD M6x16 Bolt x 4

R

DD

EE

DDV

O

Hardware Used

DD M6x16 Bolt x 4

EE M5x12 Bolt x 2 RU

Q

Bottom Shelf

Assembly



10

Assembly Instructions

8.  Assemble the temp gauge (B) onto the hood.

 temp gauge (B) onto the hood.

7. Assemble the hood handle (A) to the 
7

Hardware Used

FF M6 Wingnut x 2

GG M6 Spring Washer x 2

A
HH

FF

GG

HH M6 Washer x 2

8 B



11

Assembly Instructions

9.  Assemble the grill body assembly (C) onto the  9

 grill body assembly (C) and do not tighten them 

 the bolt and grill body’s end cap. Then hang 

 the left side table assembly (J) on the bolts 

 three M6x16 bolts (DD) and tighten all bolts.

10

Hardware Used

DD M6x16 Bolt x 4

DD

C

J

DD

Hardware Used

DD M6x16 Bolt x 5

C



12

Assembly Instructions

 grill body assembly (C) and do not tighten 

 them and make sure to leave a 5mm gap 

 Then hang the right side burner body (M) on 

 the bolts and fasten the right side burner body 

 all bolts.

11

Hardware Used

DD M6x16 Bolt x 5

 burner valve assembly and control knob bezel

 (N) to the right side burner body (M).

12

Hardware Used

II M4x10 Bolt x 2
II

M

N

C

M

DD



13

13

Assembly Instructions

 assembled on the side burner (L) and use them 

 to assemble the side burner (L) on the right 

 side burner body (M). 

 positioned inside side burner inlet (venturi).

M

14

L

 side burner sparker.

Correct

Correct

Incorrect

Incorrect
2 Bolts previously 

disassembled



14

15

Assembly Instructions

15.  Put the side burner rack (K) in place.

16

K

D



15

Assembly Instructions

17.  Put the four heat tents (I) into place over

 each burner.
17

18

G

H

I



16

Assembly Instructions

19.  Place grease pan (E) and grease cup (F)

 in place.
19

E

F

20.  Place gas cylinder (sold separately) into the 

 coupling to the threaded valve of the LP gas 

 cylinder.

 place inside the nesting hole of the Bottom 

20

Tank

LP
Gas

Cylinder

W



17

Assembly Instructions

CHECKING FOR LEAKS

  •  Do not use the grill until any and all leaks are corrected.

  •  If you are unable to correct a leak, disconnect the propane supply and call a gas appliance service

     dealer.

PERFORM LEAK TEST

 

     Total solution required is approximately 2 - 3 ounces (70 - 90 ml).

     Put leak test solution in a spray bottle.

  •  Ensure all control knobs are in the O OFF position.

  •  Connect the gas hose to the gas supply.

  •  Open the LP gas tank valve.

     of applied test solution indicates a gas leak.  If leaks are detected or you smell or hear gas, shut off the

     gas supply valve immediately and repair or replace the defective part.  Do not use the grill until 

     all  leaks are corrected.

WARNING
ALL INSTRUCTIONS AND SAFEGUARDS ON THIS PAGE MUST BE FOLLOWED TO 

PREVENT FIRE, DAMAGE AND/OR INJURY.

CAUTION
Only use the regulator and hose assembly provided!  If a replacement is necessary, please call

our customer service center. Do not use replacement parts that are not intended for this grill.



18

Operation Instructions

CONNECTING GAS CYLINDER

Standard of Canada, CAN/CSA-B339, Cylinders, Spheres and Tubes for Transportation of Dangerous

Use only 20-pound cylinders (height: 18.11 inches, tank diameter: 9.84 inches, foot diameter: 8.03 inches)

-

ances.

The cylinder must include a collar to protect the cylinder valve. The gas cylinder should not be dropped

or handled roughly!

If the appliance is not in use, the gas cylinder must be disconnected. Storage of an appliance indoors

is permissible ONLY if the cylinder is disconnected and removed from the appliance. Cylinders must

be stored outdoors out of the reach of children and must not be stored in a building, garage or any

plugs may result in leakage of propane.

Before connection, be sure that there is no debris caught in the outlet of the gas cylinder, outlet of the

regulator valve or in the outlet of the burner and burner ports. Connect regulator valve and

CAUTION
a. Do not store a spare LP-gas cylinder under or near this appliance.

    injury may occur.



19

Operation Instructions

NOTE: 

for correct cylinder to cylinder holder connection.

WARNING
ALL INSTRUCTIONS AND SAFEGUARDS ON THIS PAGE MUST BE FOLLOWED TO 

PREVENT FIRE, DAMAGE AND/OR INJURY.

WARNING
In the connection process, make sure:

CONNECTING THE LP TANK

2. Check that the control knob on the control unit is turned off.

    outlet. Be sure the nipple is centered in the valve outlet. The coupling

    nut connects to the large outside threads on the valve outlet. Use

   care – do not cross thread the connection.

    stop. Firmly tighten by hand only. Do not use tools.

    To Disconnect



20

Operation Instructions

Lighting The Grill

and odor from the manufacturing process.

WARNING

Do not lean over grill when lighting.  Read instructions before lighting. 

CAUTION

cylinder valve and then TURN OFF the control knob.

1. Check that the control knobs are in the O OFF position.

3. Open lid during lighting.

       high position. You may need to repeat several times to ignite the burner.

    If ignition does not occur in 5 seconds, turn the control(s) off, O

    procedure.



21

Operation Instructions

O OFF position.

3. Close lid.

CAUTION
Make sure all burners controls are off except for the burner being lit and the

burners that have been lit.

Main Burner Match Lighting Side Burner Match Lighting

LIGHTING THE GRILL WITH A MATCH

1. Open the lid.

2. Insert a match in the end of the match holder that is installed on the right leg assembly.

3. Light the match.

4. Immediately place the lit match through the spaces in the grill gates near the ports of the burner

 position and burner should light immediately.

7. Adjust burners to desired cooking settings.



22

Care and Maintenance

Cooking Grates

The best time to ‘burn-off’ the cooking grates is after every use (approx. 15 minutes). The grill is

already hot from cooking thus requiring less fuel to obtain necessary temperature for ‘burn-off’.

To ‘burn off’ or heat clean your grill, turn the burners to highest position and run for 15 minutes

from the grates.

not to chip.

CAUTION
Ensure the grill is cool before cleaning and conducting maintenance and with the gas supply 

turned off at the LP-Gas Cylinder.

Recommended Cleaning Supplies

DO NOT use cleaners that contain acid, mineral spirits or any abrasive substance.

Outside Surfaces

Inside Bottom Pan of Grill Body

Heat Tents

Grease Cup

Checking The Flame



23

Figure 2

Care and Maintenance

Burner Assembly

Removing The Burner Assembly

1. Make sure all control knobs are in the OFF 

 position, gas supply valve is closed, and the 

 gas hose is disconnected from the gas supply.

    grates, heat tents, clip for burner, ignition 

    chain and main burner.

Cooking 

Figure 1



24

Care and Maintenance

Correct

Cleaning the Burner Assembly 

        – Make sure the grill is cool

1.Turn gas off at the control knobs and LP gas cylinder.

2.Disconnect LP gas cylinder from regulator and hose.

4.Detach burner by removing the cotter pins at the back of the burners to detach them from the brackets.

9.Ensure the end of the burner and primary air screen are clear from insect nests, dirt or debris.

Re-installing the Burner

WARNING

causing serious bodily injury or death.

Other Care and Maintenance

service person.

obstructed.

It is recommended that you regularly check that the ventilation openings of the grill cabinet

are free and clear from debris.

It is recommended that you regularly check and clean the burner/venturi tubes for insects and insect 



25

Troubleshooting

If you have any questions regarding the product, please call customer service at 1-877-447-4768, 

9:00 am - 6:00 pm EST, Monday – Friday.

PROBLEM  POSSIBLE CAUSE CORRECTIVE ACTION

The burner will not 

light using the 

ignitor procedure 

(weak or no spark 

being generated).

Low Heat.

Excessive

Flare Ups.

1. The igniter electrode may be

 covered with grease or residue.

2. The igniter electrode may 

have a loose or disconnected 

wire.

3. Cracked or broken ignition 

    electrode.

the unit.

1. Grease and/or residue

 build-up on heat tents or in 

2. Excessive dripping of fat or 

    marinade from food.

3. Cooking temperature too high.

1. Clean the ignitor electrode.

2. Check the connection and reconnect any 

loose or disconnected wires.

3. Replace ignition electrode (see Replace-

ment Parts List).

the gas supply pressure and correct the 

    pressure.

1. Clean the grill components.

2. Trim the fat from meat and use non-oil 

based marinades.

3. Lower temperature accordingly.



26

Troubleshooting

PROBLEM  POSSIBLE CAUSE CORRECTIVE ACTION

The burner will not

light with a match.
1. Match not reaching burners

    (when holding match with 

hand).

2. Empty tank.

3. Poor connection between 

valve regulator and LP

 cylinder coupling.

4. Burner inlet blocked.

1. Tank valve not on or fully 

opened.

2. Empty tank.

3. Poor connection between 

valve regulator and LP

 cylinder coupling.

4. Burner inlet blocked.

1. Use match holder found in

 cabinet door.

 necessary.

3. Turn off grill knobs, close the LP

 cylinder valve at top of cylinder

 and check the connection

 between the regulator valve

 and cylinder coupling.

 Disconnect and reconnect, if

 necessary.

4. Clean the burner inlet (venturi)

 and burner as described by the

 Care and Maintenance section

 in the manual.

1. Fully open tank valve by turning

 counterclockwise.

2. Check fuel level and replace

 fuel if necessary.

3. Turn off grill knobs, close the LP

 cylinder valve at top of cylinder

 and check the connection

 between the regulator valve

 and cylinder coupling.

 Disconnect and reconnect, if

 necessary.

4. Clean the burner inlet (venturi)

 and burner as described by the

 Care and Maintenance section

 in the manual.



27

Limited Warranty

1-Year Limited Warranty

manufacturer (ground shipments, US Mail, or Parcel Post ONLY). Any special handling charges (i.e. 

customer service. This service is available by calling toll free 1-877-447-4768, 9:00 am - 6:00 pm EST, 

Monday – Friday.

GHP Group Inc.

6440 W. Howard Street

Niles, IL, USA

60714-3302



28

Replacement Parts List

1

2

3

4

5

6

7

8

9

10

11

12

13
14

15

16

17

18

19

20

21

22

23

24

25 26

27

28

29

30

31

32

33

34

35

36

37

38

39

40 41

42

20

21

43

44

45

46



29

Replacement Parts List

For replacement parts, call our customer service department at 1-877-447-4768, 9:00 am - 6:00 pm EST, 

Monday – Friday.

PART DESCRIPTION PART #

1 Temp gauge assembly 70 - 01 - 386

2 Badge 70 - 10 - 589

3 70 - 01 - 173

4 70 - 01 - 272

5 Cooking grate 70 - 01 - 580

6 70 - 01 - 179

7 70 - 01 - 282

8 Main burner sparker 70 - 01 - 283

9 Left side  table assembly 70 - 01 - 300

10 70 - 01 - 189

11 Left leg assembly 70 - 01 - 274

12 Leg end cap 70 - 01 - 275

13 70 - 01 - 387

14 70 - 01 - 285

15 Lid bumper 70 - 01 - 176

16 Main burner and heat tent support 70 - 01 - 181

17 70 - 01 - 277

18 Main valves and manifold assembly 70 - 01 - 388

19 Control panel assembly 70 - 01 - 389

20 Control knob bezel 70 - 01 - 390

21 Control knob 70 - 01 - 391

22 70 - 01 - 279

23 70 - 01 - 187

24 Bottom shelf’s rear bracket assembly 70 - 01 - 286

25 70 - 01 - 317

26 Bottom Shelf 70 - 01 - 291

27 Bottom shelf’s front bracket assembly 70 - 01 - 318

28 Cylinder block bar 70 - 01 - 288

29 Cart rear support 70 - 01 - 287

30 Cart front panel - upper 70 - 01 - 289

31 70 - 01 - 290

32 Side burner lid rod 70 - 01 - 265

33 Side burner sparker 70 - 01 - 269

34 Side burner lid 70 - 01 - 264

35 Side burner rack 70 - 01 - 266

36 Side burner valve 70 - 01 - 267

37 Side burner pan 70 - 01 - 268

38 70 - 01 -314

39 Corrugated hose 70 - 01 - 194

40 Side burner valve 70 - 01 - 392

41 70 - 02 - 107

42 70 - 01 - 393

43 70 - 01 - 394

44 70 - 01 - 204



30

Replacement Parts List

For replacement parts, call our customer service department at 1-877-447-4768, 9:00 am - 6:00 pm EST, 

Monday – Friday.

PART DESCRIPTION PART #

45 Axle 70 - 05 - 103

46 70 - 05 - 104

n/a 70 - 09 - 502

n/a Instruction manual 70 - 10 - 588

Printed in China70-10-588


